FCC TEST REPORT

Report No: STS1502007F03
Issued for

MAXWEST TELECOM

11037 Warner Ave #201 Fountain Valley, Ca, 92708
USA

Product Name: IEo][=:

el MNEnES MAXWEST

\YeleSINN[e® Nitro Phablet 71

SEESY e[S  N/A

Zo{empl ONGNITROTAB71

LSS EQhEIR  FCC Part 15.247(2014)

Any reproduction of this document must be done in full. No single part of this document may, B
permission from STS, All Test Data Presented in this report is only applicable to presented TeSk

Shenzhen STS Test Services Co., Ltd.
1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Baoan District, Shenzhen, China
TEL: +86-755 3688 6288 FAX: +86-755 3688 6277 E-mail:sts@stsapp.com



—r—

-\../"-V Page 2 of 77 Report No.: STS1502007F03
TEST RESULT CERTIFICATION

Applicant’s name.................. MAXWEST TELECOM

AdAress .....cooovviiiiiiiiieeee 11037 Warner Ave #201 Fountain Valley, Ca, 92708 USA

Manufacture's Name ............ MAXWEST TELECOM

AdAress ...oooovviiiiiiiiiieeeee 11037 Warner Ave #201 Fountain Valley, Ca, 92708 USA

Product description

Product name .........c.ccoeceeenene : Tablet

Model and/or type reference .: Nitro Phablet 71

Serial Model ..o : N/A

Standards ........cooeveeiiiiiiiennennd FCC Part15.247(2014)

Test procedure.......c.cccevevecveennnne, : KDB558074v03r02,ANSI C63.10-2009

This device described above has been tested by STS, and the test results show that the equipment
under test (EUT) is in compliance with the FCC requirements. And it is applicable only to the tested
sample identified in the report.

This report shall not be reproduced except in full, without the written approval of STS, this document
may be altered or revised by STS, personal only, and shall be noted in the revision of the document.
Date of TeSt......ccceveiviieeeeeeeeee e :

Date (s) of performance of tests.............. : 01 Feb. 2015 ~08 Feb. 2015
Date Of ISSUE......cceeeeceeeeeeeeeeee e : 09 Feb. 2015
Test ReSUlt ...ccveveeiieee e, : Pass

Testing Engineer : :}%’“I’W{”‘j

(Jin Ming)

2
Report writing . S"'y’ 7%47*/

(Sunny zheng)

Authorized ] Y .
Signatory ' rz’o"u 2 {Md;f

(Bovey Yang)

1/F. Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen,China

Shenzhen STS Test SerV|ces CO., Ltd 4&! 0755-36886288 Fax: 0755-36886277 Mitp//www stsapp.com E-mail: sts@stsapp com




Page 3 of 77 Report No.: STS1502007F03

Table of Contents Page

1. SUMMARY OF TEST RESULTS 5
1.1 TEST FACILITY 5
1.2 MEASUREMENT UNCERTAINTY 5

2. GENERAL INFORMATION 6
2.1 GENERAL DESCRIPTION OF EUT 6
2.2 DESCRIPTION OF TEST MODES 8
2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TEST 9
2.4 DESCRIPTION OF SUPPORT UNITS 10
2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS 11

3. EMC EMISSION TEST 12
3.1 CONDUCTED EMISSION MEASUREMENT 12

3.1.1 POWER LINE CONDUCTED EMISSION LIMITS 12
3.1.2 TEST RESULTS 13
3.2 RADIATED EMISSION MEASUREMENT 15
3.2.1 RADIATED EMISSION LIMITS 15
3.2.2 TEST PROCEDURE 16
3.2.3 TEST SETUP 17
3.2.4 EUT OPERATING CONDITIONS 18
3.2.5 TEST RESULT 19
3.2.6 TEST RESULTS (BAND EDGE) 34

4. CONDUCTED SPURIOUS EMISSIONS 42
4.1 APPLIED PROCEDURES / LIMIT 42
4.2 TEST PROCEDURE 42
4.3 DEVIATION FROM STANDARD 42
4.4 TEST SETUP 42
4.5 EUT OPERATION CONDITIONS 42
4.6 TEST RESULTS 43

5. POWER SPECTRAL DENSITY TEST 55
5.1 APPLIED PROCEDURES / LIMIT 55
5.2 TEST PROCEDURE 55
5.3 DEVIATION FROM STANDARD 55
5.4 TEST SETUP 55
5.5 EUT OPERATION CONDITIONS 55
5.6 TEST RESULTS 56

1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China
Shenzhen STS Test Serv|ces Co ; Ltd : 4 Tel: 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com

_'



)

— 1 — Page 4 of 77 Report No.. STS1502007F03

Table of Contents Page

6. BANDWIDTH TEST 64
6.1 APPLIED PROCEDURES / LIMIT 64
6.2 TEST PROCEDURE 64
6.3 DEVIATION FROM STANDARD 64
6.4 TEST SETUP 64
6.5 EUT OPERATION CONDITIONS 64
6.6 TEST RESULTS 65

7. PEAK OUTPUT POWER TEST 73
7.1 APPLIED PROCEDURES / LIMIT 73
7.2 TEST PROCEDURE 73
7.3 DEVIATION FROM STANDARD 73
7.4 TEST SETUP 73
7.4 EUT OPERATION CONDITIONS 73
7.5 TEST RESULTS 74

8. ANTENNA REQUIREMENT 75
8.1 STANDARD REQUIREMENT 75
8.2 EUT ANTENNA 75
APPENDIX - PHOTOS OF TEST SETUP 76

1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China

Shenzhen STS Test Services Co” Ltd Tel: 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com




Page 5 of 77 Report No.: STS1502007F03

1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Partl15 (15.247) , Subpart C
Stand_ard Test Item Judgment Remark
Section
15.207 Conducted Emission PASS
15.247 (a)(2) 6dB Bandwidth PASS
15.247 (b)
(reference KDB 558074 Peak Output Power PASS
do5 v02. /9.1.2)
15.247 (c) Radiated Spurious Emission PASS
15.247 (d) Conducted Spurious Emission PASS
15.247 (e) Power Spectral Density PASS
15.205 Band Edge Emission PASS
15.203 Antenna Requirement PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report

1.1 TEST FACILITY

Shenzhen STS Test Services Co., Ltd.

Add. : 1/F, Building 2, Zhuoke Science Park, Chongging Road, Fuyong, Baoan District,
Shenzhen, China.

FCC Registration No.: 842334; IC Registration No.: 12108A-1

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y + U » where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 » providing a level of confidence of
approximately 95 % -

No. Item Uncertainty

1 Conducted Emission Test +1.38dB

2 RF power,conducted +0.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) +4.68dB

5 All emissions,radiated(>1G) +4.89dB

6 Temperature +0.5°C

7 Humidity 2%

1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China
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2.1 GENERAL DESCRIPTION OF EUT

Equipment Tablet

Trade Name MAXWEST
Model Name Nitro Phablet 71
Serial Model N/A

Model Difference N/A

Product Description

The EUT is a Tablet

Transmitter

Operation 802.11b/g/n 20: 2412~2462 MHz
Frequency: [802.11n 40: 2422~2452MHz

Modulation DSSS(DBPSK/DQPSK/CCK);OFDM(BPSK/Q
Type: SK/16-QAM/64-QAM)

Bit Rate of  |802.11b:11/5.5/2/1 Mbps

802.119:54/48/36/24/18/12/9/6Mbps
802.11n(20/40MHz):150/144.44/130/
117/115.56/104/86.67/78/52/6.5Mbps

Number Of
Channel

802.11b/g/n20: 11CH
802.11n 40: 7CH

Antenna
Designation:

Please see Note 3.

Antenna Gain
(dBi)

0 dbi

Channel List

Please refer to

the Note 2.

Ratings

DC 3.7V from battery

Adapter

Power supply and ADP (rating )
Input:100-240V AC,50/60Hz 0.5A

Output:5V,2A

Battery

Rated Voltage:

Charge Limit: 4.2V
capacity :2800mAh

3.7V

Hardware version number

KT780B_MB_V1.1

Software versioning number

Nitro_tab71_eng4.4.2_20150101V1

Connecting I/0O Port(s)

Please refer to

the User's Manual

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or

the User's Manual.

2. The EUT was programmed to be in continuously transmitting mode and the transmit duty

cycle is not less than 98%

1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China
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3. Channel List for 802.11b/g/n(20MHz)
Channel Fr((a&lilezr)lcy Channel Fr?&liiezr;cy Channel Fr((a'\c;lLlj_'ezr;cy Channel Fr?&?_lezr)lcy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452

Channel List for 802.11n(40MHZz)

Channel Fr?h(le'J_lezr;cy Channel Fr?&tﬂ;cy Channel Fr?&hezr;cy Channel Fr?&?_lezl;cy
03 2422 06 2437 09 2452
04 2427 07 2442
05 2432 08 2447
4. Table for Filed Antenna
Ant Brand Model Name Antenna Type |Connector| Gain (dBi) NOTE
A N/A N/A PIFA Antenna NA 0 N/A

1/F. Building B, Zhuoke Science Park, Chongqing Road, Fuyong, Bao'an District. Shenzhen,China
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2.2 DESCRIPTION OF TEST MODES
To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n(20)CH1/ CH6/ CH11
Mode 4 802.11n(40) CH3/ CH6/ CH9
Mode 5 Link Mode

For Conducted Emission

Final Test Mode Description

Mode 5 Link Mode

For Radiated Emission

Final Test Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n CH1/ CH6/ CH11
Mode 4 802.11n(40) CH3/ CH6/ CH9
Mode 5 Link Mode
Note:

(1) The measurements are performed at the highest, middle, lowest available channels.

(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was
reported

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen,China
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TEST
Radiated Spurious Emission Test

E-1
EUT

Conducted Emission Test

EI}T E-2
Adapter . ACPlug

1/F. Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China
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2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No. Note
E-1 Tablet MAXWEST Nitro Phablet 71 N/A EUT
E-2 Adapter MAXWEST Nitro Phablet 71 N/A

Item | Shielded Type | Ferrite Core Length Note

C-1 NO NO 1.5m
Note:

(1)

The support equipment was authorized by Declaration of Confirmation.
(2) For detachable type 1/O cable should be specified the length in cm in T Length; column

1/F. Building B, Zhuoke Science Park, Chongqing Road, Fuyong, Bao'an District. Shenzhen,China
Shenzhen STS Test Services Co., Ltd.
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

Kind of : Last : :
Equipment Manufacturer Type No. Serial No. calibration Calibrated until
Spectrum Agilent E4407B MY50140340 | 2014.10.25 | 2015.10.24
Analyzer

Test Receiver R&S ESCI 101427 2014.10.25 | 2015.10.24
Bilog Antenna TESEQ CBL6111D 34678 2014.10.27 2015.10.26
Horn Antenna R&S 9120D 152265 2014.10.27 | 2015.10.26
Horn Ant Schwarzbeck BBHA 9170 9170-181 2014.07.06 | 2015.07.05
Amplifier Agilent 8449B 60538 2014.10.25 | 2015.10.24
Loop Antenna ARA PLA-1030/B 1029 2014.06.08 | 2015.06.07
Power Meter Anritsu ML2495A 1204003 2014.10.25 | 2015.10.24
Power Sensor Anritsu MA2411B 100309 2014.10.25 | 2015.10.24
Low Lrae&‘éency N/A RO1 N/A 2014.10.25 | 2015.10.24
RF Cable MURATA R-03 N/A 2014.10.25 2015.10.24
High frequency N/A RO2 N/A 2014.10.25 | 2015.10.24
cable
Conduction Test equipment
Kind of Equipment |Manufacturer| Type No. Serial No. [Last calibration Cal&?lrtﬁted
Test Receiver R&S ESCI 102086 2014.10.25 2015.10.24
LISN R&S ENV216 101242 2014.10.25 2015.10.24
LISN EMCO 3810/2NM 000-23625 2014.10.25 2015.10.24
Conduction Cable | "UBERESY co1 N/A 2014.10.25 | 2015.10.24

Shenzhen STS Test Services Co., Ltd. 4;’"‘

1/F. Building B, Zhuoke Science Park, Chongqging Road, Fuyong, 8ao'an District. Shenzhen,China
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT
3.1.1 POWER LINE CONDUCTED EMISSION LIMITS

Operating frequency band. In case the emission fall within the restricted band specified on Part
15.247&207(a) limit in the table below has to be followed.

Class B (dBuV)
FREQUENCY (MHz) : Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * CISPR
0.50 -5.0 56.00 46.00 CISPR
5.0 -30.0 60.00 50.00 CISPR
0.15-0.5 66 - 56 * 56 - 46 * FCC
0.50-5.0 56.00 46.00 FCC
5.0 -30.0 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of
the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China
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3.1.2 TEST RESULTS

EUT : Tablet Model Name. : Nitro Phablet 71
Temperature : 23 °7C Relative Humidity : 50%
Pressure : 1010hPa Phase : L
Test Voltage ?200\5/%33? Adapter AC Test Mode : Link Mode
Reading_Level | Correct Measurement Limit Margin
No. | Frea- (dBuV) Factor (dBuV) {dBuV) (dB) P/F Comment
(M HZ} Peak apP ANVG db Peak ap ANVG QP ANG QP ANG
1 | 0.2700 |34.34 21.41( 1028 |44.62 31.69(61.12|51.12 |-16.50{-19.43| P
2 | D.3620 |35.63 20096( 1031 |45.94 31.27 |56.68 |48.68 |F12.74[-1741| P
3 | 0D.6820 |35.76 21.09( 1034 |46.10 31.43 |56.00|46.00 |-9.90 |-14.57| P
4 | 1.3619 |34.25 17.93| 1038 |4483 26.31|56.00|46.00 |F11.37]-17.69| P
5 | 26300 |32.34 10.36| 1046 [42.80 20.82 |56.00|46.00 |-13.20|-25.18| P
6 | 6.0739 |25.89 472 [ 1028 (3617 15.00160.00|50.00|-23.83|-35.00f P
Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.

80.0 dBuy

Limit: —_—
AYG: —_

(4g]

e

T LA

0150 1R} [MHz] 13 20,000
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EUT : Tablet Model Name. : Nitro Phablet 71
Temperature : 23 °C Relative Humidity : 50%
Pressure : 1010hPa Phase : N
DC 5V from Adapter AC .
Test Voltage Test Mode : Link M
9 120V/60Hz ode
Reading Level Correct Measurement Limit Margin
No. :ﬂrzq- {dBuV) Factor {dBuV) {dBuv) (dB) PIF Comment
( Z} Pesk ap ANG dB Peak Qp AVG ap AVG ap ANG
1 | 02260 (3245 20.65| 1024 |42.69 30.89|62.59 [52.59 -19.90{-21.70[ P
2 | 02700 |35.60 26201 1028 [45.88 IBAB|G1.12 156112 |-15.24)-1564( P
3 | 04980 | 3595 2448 1040 [46.35 34.88|56.03 14602 |-968 F1115( P
4 | 06820 |35.20 17.72| 1034 4554 2806 |56.00 [46.00 |-10.46[-17.94 P
5| 13140 |33.44 17.28| 1038 [43.82 27 66 |56.00 [46.00 -12.18[-18.34 P
6 | 2.5820 |30.55 14.88| 1045 |[41.00 25.33|56.00 [46.00 |-15.00{-2067| P
Remark:
1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.
80.0 dBuY
Limit: —
AVG: —

peak

HJ.l,: ‘J ;.)JU ‘ l\ %ﬂ ml WW\MW’WMMW*w-ww.’ﬁ'\iLuf"a\ avG

e

-20
0150 0& [MHz] 5 30,000
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3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS

6 dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall

within the restricted band specified on Part 15247&205(a), then the Part 15 247&209(a) limit in the
table below has to be followed.
LIMITS OF RADIATED EMISSION MEASUREMENT (30MHz - 1000MHZz)

Frequencies Field Strength Measurement Distance
(MH2) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Spectrum Parameter Setting
Attenuation Auto
Detector Peak

Start Frequency

1000 MHz(Peak/AV)

Stop Frequency 10th carrier harmonic(Peak/AV)

RB / VB (emission in restricted
1 MHz / 1 MHz, AV=1 MHz / 10Hz

band)
Receiver Parameter Setting
Attenuation Auto

9kHz~150kHz / RB 200Hz for QP
150kHz~30MHz / RB 9kHz for QP
30MHz~1000MHz / RB 120kHz for QP

Start ~ Stop Frequency

Start ~ Stop Frequency

Start ~ Stop Frequency

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen,China
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3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China
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3.2.3 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Distance = 3m

Computer

,m Pre -Amplifier
EUT

[ ]
< Turn table

Receiver

Ground Plane

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

m— 3m —- ‘

Turntable !

1m to 4m
Spectrum \\ EUT e
| ——— —
7

éround FPlane — 7
Coaxial Cable

1/F. Building B, Zhuoke Science Park, Chongqing Road, Fuyong, Bao'an District. Shenzhen,China
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(C) Radiated Emission Test-Up Frequency Above 1GHz

Turntable ” 3m I

\ EUT| o -

0.8 m| lm to 4m H / Analyzer
EENN——. [o——"]

Ground Plane ; /

Coaxial Cable

Spectrum

3.2.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China
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3.2.5 TEST RESULT

9KHz-30MHz
EUT: Tablet Model Name. : Nitro Phablet 71
Temperature: 20 C Relative Humidtity: 48%
Pressure: 1010 hPa Test Voltage : DC 3.7V from battery
Test Mode : Link mode Polarization : -
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
- - - - PASS
-- -- - - PASS
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.

1/F. Building B, Zhuoke Science Park, Chongqing Road, Fuyong, Bao'an District. Shenzhen,China
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30MHz - 1000MHz
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode Link mode Polarization : Horizontal
. L Antenna| Table
No. MEk Freq. Reading| Factor |Measurement| Limit | Over Detector| Height | Degree Comment
MHz dBuv dB8im dBuim dBuvim | dB cm degres
11| 526333 | 2410 | 1122 35.32 4000 |-4.68| peak
2 (*| 768833 | 2770 | 994 3764 4000 |-2.36| peak
3 1140667 | 2474 | 1145 36.19 4350 |-731| peak
4 1722667 | 1791 | 1272 30.63 4350 |-12.87| peak
5 2708833 | 1239 | 1453 26.92 46.00 |-19.08| peak
G 490.7500 | 1078 21.03 31.81 46.00 |-14.19] peak
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
BE9 dBuV/m
Limit: —_—
Margin: —_
1 k |
0% G
g
* 3 WWM
13
30000 127.00 22400 321.00 418.00 H15.00 R12.00 F045.00 A06_00 100000 MHz

Shenzhen STS Test Services Co., Ltd. 4

1/F. Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen,China
Tel: 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com
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Report No.: STS1502007F03

—
EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode Link mode Polarization : Vertical
No. Mk Freq. Reading| Factor |Measurement| Limit | Over Detector Aﬂteei;ﬁf D—LZ?:& Comment
MHz dButy dBim dBu\im dBuVim | dB cm degres
1% | 413167 | 27.70 8.81 36.51 40.00 |-349| peak
2|1 | 1447833 | 2351 | 1523 38.74 4350 |-4.76| peak
3 264 4167 | 1347 | 1434 27 .81 46.00 |-18.19| peak
4 5845167 | 501 22 65 27.66 46.00 |-18.34| peak
5 T8B.2167 | 060 | 2716 2776 46.00 |-18.24| peak
& 9547333 | 0.7T1 29.95 30.66 46.00 |-15.34| peak
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EE9 dBuVFim
Limik: —
Margin:  —
E
z i R st 4 T
W
-13
30,000 127.00 224 00 321.00 418.00 515.00 h12.00 F09.00 BO6_00 1o00.00 MH=z

Shenzhen STS Test Services Co., Ltd. 44

1/F. Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen,China
Tel: 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com
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Report No.: STS1502007F03

EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH1 (802.11b Mode)/2412 Polarization : Horizontal
Frequency | Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4824.088 46.56 10.44 57 74 -17 peak
4824.088 31.82 10.44 42.26 54 -11.74 AVG
7236.084 43.59 12.39 55.98 74 -18.02 peak
7236.084 33.73 12.39 46.12 54 -7.88 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH1 (802.11b Mode)/2412 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB)
4824.129 49.54 10.39 59.93 74 -14.07 peak
4824.074 33.67 10.39 44.06 54 -9.94 AVG
7236.144 48.81 12.68 61.49 74 -12.51 peak
7236.135 30.49 12.68 43.17 54 -10.83 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China

Fax; 0755-36886277 Hitp//www stsapp.com E-mail: sts@ stsapp com
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity : [48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH6 (802.11b Mode)/2437 Polarization : Horizontal
Frequency | Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4874.050 49.66 10.39 60.05 74 -13.95 peak
4874.045 33.76 10.39 44.15 54 -9.85 AVG
7311.149 48.59 12.68 61.27 74 -12.73 peak
7311.132 30.49 12.68 43.17 54 -10.83 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH6 (802.11b Mode)/2437 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4874.049 49.79 10.39 60.18 74 -13.82 peak
4874.110 33.62 10.39 44.01 54 -9.99 AVG
7311.115 48.33 12.68 61.01 74 -12.99 peak
7311.107 30.45 12.68 43.13 54 -10.87 AVG
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Shenzhen STS Test Services Co., Ltd. #

1/F. Building B, Zhu
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— ] — Page 24 of 77 Report No.. STS1502007F03
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH11 (802.11b Mode)/2462  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuVv/m) (dBuV/m) (dB)
4924.067 49.78 10.39 60.17 74 -13.83 peak
4924.095 33.52 10.39 43.91 54 -10.09 AVG
7386.068 38.38 12.68 51.06 74 -22.94 peak
7386.090 30.23 12.68 42.91 54 -11.09 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH11 (802.11b Mode)/2462  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuV/m) (dB)
4924.074 49.71 10.39 60.1 74 -13.9 peak
4924.086 33.82 10.39 44.21 54 -9.79 AVG
7386.082 48.64 12.68 61.32 74 -12.68 peak
7386.144 30.39 12.68 43.07 54 -10.93 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
Shenzhen STS Test Serv'ces Co' Ltd 41:- 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH1 (802.11g Mode)/2412 Polarization : Horizontal

Frequency Meter Reading Factor Emission Level Limits Margin

Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)

4824.131 46.48 10.44 56.92 74 -17.08 peak

4824.058 32.57 10.44 43.01 54 -10.99 AVG

7236.069 42.42 12.39 54.81 74 -19.19 peak

7236.065 28.51 12.39 40.9 54 -13.1 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH1 (802.11g Mode)/2412 Polarization : Vertical

Frequency Meter Reading Factor Emission Level Limits Margin Value Type

(MHz) (dBpV) (dB) (dBpV/m) (dBuV/m) (dB)

4824.060 46.73 10.44 57.17 74 -16.83 peak

4824.075 36.34 10.44 46.78 54 -7.22 AVG

7236.064 42.67 12.39 55.06 74 -18.94 peak

7236.093 28.97 12.39 41.36 54 -12.64 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
Shenzhen STS Test Serv'ces Co' Ltd 41:- 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH6 (802.11g Mode)/2437 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB)
4874.125 45.84 10.4 56.24 74 -17.76 peak
4874.043 26.53 10.4 36.93 54 -17.07 AVG
7311.101 44.18 12.75 56.93 74 -17.07 peak
7311.162 25.84 12.75 38.59 54 -15.41 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH6 (802.11g Mode)/2437 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuV/m) (dB)
4874.156 48.63 10.4 59.03 74 -14.97 peak
4874.090 35.51 10.4 45.91 54 -8.09 AVG
7311.122 48.82 12.75 61.57 74 -12.43 peak
7311.117 33.89 12.75 46.64 54 -7.36 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
Shenzhen STS Test Serv'ces Co ; Ltd 41:- 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH11 (802.11g Mode)/2462  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4924.039 49.68 10.39 60.07 74 -13.93 peak
4924.137 33.27 10.39 43.66 54 -10.34 AVG
7386.109 48.59 12.68 61.27 74 -12.73 peak
7386.095 30.74 12.68 43.42 54 -10.58 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH11(802.11g Mode)/2462 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
4924.056 46.29 10.39 56.68 74 -17.32 peak
4924.064 34.57 10.39 44.96 54 -9.04 AVG
7386.099 46.39 12.68 59.07 74 -14.93 peak
7386.060 33.45 12.68 46.13 54 -7.87 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
Shenzhen STS Test Serv'ces Co ; Ltd 41:- 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com


../../../文件專區/2006年新版報告格式/2006ReportFormats/ReFoDatabase/InputPowers.doc
../../../文件專區/2006年新版報告格式/2006ReportFormats/ReFoDatabase/InputPowers.doc

T '- Page 28 of 77 Report No.: STS1502007F03
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH1(802.11n Mode)/20MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
4824.116 46.51 10.44 56.95 74 -17.05 peak
4824.068 36.76 10.44 47.2 54 -6.8 AVG
7236.116 42.21 12.39 54.6 74 -19.4 peak
7236.038 28.63 12.39 41.02 54 -12.98 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH1(802.11n Mode)/20MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin value Type
(MHz) (dBupV) (dB) (dBpV/m) (dBpV/m) (dB)
4824.075 46.73 10.44 57.17 74 -16.83 peak
4824.059 37.45 10.44 47.89 54 -6.11 AVG
7236.052 51.37 12.39 63.76 74 -10.24 peak
7236.057 31.27 12.39 43.66 54 -10.34 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
Shenzhen STS Test SerV|CeS Co' Ltd 41:- 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH6(802.11n Mode)/20MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
4874.067 51.49 10.4 61.89 74 -12.11 peak
4874.066 32.28 10.4 42.68 54 -11.32 AVG
7311.063 48.37 12.75 61.12 74 -12.88 peak
7311.126 31.65 12.75 44.4 54 -9.6 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH6(802.11n Mode)/20MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBuV/m) (dBpV/m) (dB)
4874.109 48.89 10.4 59.29 74 -14.71 peak
4874.086 32.61 10.4 43.01 54 -10.99 AVG
7311.113 46.64 12.75 59.39 74 -14.61 peak
7311.113 26.38 12.75 39.13 54 -14.87 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F. Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen, China
16886288 Fax:0755-36886277 HitpJ//www stsapp.com E-mail: sts@stsapp com
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH11(802.11n Mode)/20MHz |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHZ) (dBuV) (dB) (dBuV/m) (dBpV/m) (dB)
4924.100 50.45 10.39 60.84 74 -13.16 peak
4924.087 35.31 10.39 45.7 54 -8.3 AVG
7386.085 43.88 12.68 56.56 74 -17.44 peak
7386.138 31.49 12.68 44.17 54 -9.83 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage : DC 3.7V from battery
Test Mode CH11(802.11n Mode)/20MHz |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4924.086 51.73 10.39 62.12 74 -11.88 peak
4924.082 35.51 10.39 45.9 54 -8.1 AVG
7386.113 42.83 12.68 55.51 74 -18.49 peak
7386.102 28.29 12.68 40.97 54 -13.03 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
Shenzhen STS Test Serv'ces Co' Ltd 41:- 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH3(802.11n Mode)/40MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpVv/m) (dB)
4844.095 47.43 10.5 57.93 74 -16.07 peak
4844.133 31.79 10.5 42.29 54 -11.71 AVG
7266.241 48.31 12.5 60.81 74 -13.19 peak
7266.299 31.44 12.5 43.94 54 -10.06 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : |20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode : CH3(802.11n Mode)/4A0MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4844.319 47.79 10.5 58.29 74 -15.71 peak
4844.288 30.72 10.5 41.22 54 -12.78 AVG
7266.246 48.63 12.5 61.13 74 -12.87 peak
7266.243 29.54 12.5 42.04 54 -11.96 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
Shenzhen STS Test SerV|CeS Co' Ltd 41:- 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH6(802.11n Mode)/40MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
4874.143 48.57 10.4 58.97 74 -15.03 peak
4874.177 33.26 10.4 43.66 54 -10.34 AVG
7311.061 47.48 12.75 60.23 74 -13.77 peak
7311.066 32.89 12.75 45.64 54 -8.36 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH6(802.11n Mode)/40MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
4874.460 47.38 10.4 57.78 74 -16.22 peak
4874.440 41.88 10.4 52.28 54 -1.72 AVG
7311.534 46.37 12.75 59.12 74 -14.88 peak
7311.620 35.49 12.75 48.24 54 -5.76 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F. Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen, China
16886288 Fax:0755-36886277 HitpJ//www stsapp.com E-mail: sts@stsapp com

Shenzhen STS Test Services Co., Ltd. Jf“
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH9(802.11n Mode)/40MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4904.283 49.43 10.29 59.72 74 -14.28 peak
4904.328 35.86 10.29 46.15 54 -7.85 AVG
7356.215 48.73 12.79 61.52 74 -12.48 peak
7356.228 31.68 12.79 44.47 54 -9.53 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode : CH9(802.11n Mode)/40MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
4904.130 50.84 10.29 61.13 74 -12.87 peak
4904.123 34.39 10.29 44.68 54 -9.32 AVG
7356.366 48.31 12.79 61.1 74 -12.9 peak
7356.395 32.48 12.79 45.27 54 -8.73 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
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3.2.6 TEST RESULTS (BAND EDGE)

EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage : DC 3.7V from battery
Test Mode CH1(802.11b Mode) Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuVv/m) (dBuVv/m) (dB)
2399.900 80.82 -13 67.82 74 -6.18 peak
2399.900 61.73 -13 48.73 54 -5.54 AVG
2400.000 82.61 -12.99 69.62 74 -4.41 peak
2400.000 61.35 -12.99 48.36 54 -5.74 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH1(802.11b Mode) Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
2399.900 81.49 -13 68.49 74 -5.51 peak
2399.900 61.82 -13 48.82 54 -5.18 AVG
2400.000 78.46 -12.99 65.47 74 -8.53 peak
2400.000 59.38 -12.99 46.39 54 -7.61 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage : DC 3.7V from battery
Test Mode CH11(802.11b Mode) Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuVv/m) (dBuv/m) (dB)
2483.500 78.38 -12.78 65.6 74 -8.4 peak
2483.500 60.49 -12.78 47.71 54 -6.29 AVG
2483.600 79.23 -12.77 66.46 74 -7.54 peak
2483.600 60.69 -12.78 47.91 54 -6.09 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71

Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery

Test Mode CH11(802.11b Mode) Polarization : Vertical

Frequency Meter Reading Factor Emission Level Limits Margin Value Type

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)

2483.500 77.66 -12.78 64.88 74 -9.12 peak

2483.500 60.32 -12.78 47.54 54 -6.46 AVG

2483.600 78.59 -12.77 65.82 74 -8.18 peak

2483.600 59.38 -12.77 46.61 54 -7.39 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH1(802.11g Mode) Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2399.900 76.39 -13 63.39 74 -10.61 peak
2399.900 59.37 -13 46.37 54 -7.63 AVG
2400.000 78.45 -12.99 65.46 74 -8.54 peak
2400.000 58.49 -12.99 455 54 -8.5 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode : CH1(802.11gMode) Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuVv/m) (dBuVv/m) (dB)
2399.900 77.58 -13 64.58 74 -9.42 peak
2399.900 60.49 -13 47.49 54 -6.51 AVG
2400.000 78.84 -12.99 65.85 74 -8.15 peak
2400.000 62.39 -12.99 49.4 54 -4.6 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH11(802.11g Mode) Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHzZ) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
2483.500 77.78 -12.78 65 74 -9 peak
2483.500 63.81 -12.78 51.03 54 -2.97 AVG
2483.600 76.86 -12.77 64.09 74 -9.91 peak
2483.600 61.32 -12.77 48.55 54 -5.45 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH11(802.11g Mode) Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
2483.500 76.64 -12.78 63.86 74 -10.14 peak
2483.500 60.62 -12.78 47.84 54 -6.16 AVG
2483.600 75.54 -12.77 62.77 74 -11.23 peak
2483.600 61.86 -12.77 49.09 54 -4.91 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH1(802.11n Mode)/20MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2399.900 76.51 -13 63.51 74 -10.49 peak
2399.900 58.46 -13 45.46 54 -8.54 AVG
2400.000 78.58 -12.99 65.59 74 -8.41 peak
2400.000 58.29 -12.99 45.3 54 -8.7 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode : CH1(802.11n Mode)/20M Polarization : Vertical
Frequency | Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuVv/m) (dBuV/m) (dB)
2399.900 77.47 -13 64.47 74 -9.53 peak
2399.900 58.52 -13 45,52 54 -8.48 AVG
2400.000 76.69 -12.99 63.7 74 -10.3 peak
2400.000 59.83 -12.99 46.84 54 -7.16 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage : DC 3.7V from battery
Test Mode CH11(802.11n Mode)/20MHz |Polarization : Horizontal
Frequency | Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.500 77.68 -12.78 64.9 74 9.1 peak
2483.500 56.49 -12.78 43.71 54 -10.29 AVG
2483.600 75.59 -12.77 62.82 74 -11.18 peak
2483.600 57.29 -12.77 44,52 54 -9.48 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH11(802.11n Mode)/20MHz |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuVv/m) (dBuV/m) (dB)
2483.500 73.84 -12.78 61.06 74 -12.94 peak
2483.500 59.49 -12.78 46.71 54 -7.29 AVG
2483.600 73.39 -12.78 60.61 74 -13.39 peak
2483.600 59.69 -12.78 46.91 54 -7.09 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District. Shenzhen, China
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage : DC 3.7V from battery
Test Mode CH3(802.11n Mode)/40M Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2399.900 77.79 -13 64.79 74 -9.21 peak
2399.900 58.46 -13 45.46 54 -8.54 AVG
2400.000 77.83 -12.99 64.84 74 -9.16 peak
2400.000 59.61 -12.99 46.62 54 -7.38 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V from battery
Test Mode CH3(802.11n Mode)/4A0MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuVv/m) (dBuv/m) (dB)
2399.900 80.28 -13 67.28 74 -6.72 peak
2399.900 55.48 -13 42.48 54 -11.52 AVG
2400.000 78.73 -12.99 65.74 74 -8.26 peak
2400.000 55.62 -12.99 42.63 54 -11.37 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1/F. Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen, China
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage : DC 3.7V from battery
Test Mode CH9(802.11n Mode)/40MHz |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB)
2483.500 76.48 -12.78 63.7 74 -10.3 peak
2483.500 59.33 -12.78 46.55 54 -7.45 AVG
2483.600 77.38 -12.77 64.61 74 -9.39 peak
2483.600 61.29 -12.77 48.52 54 -5.48 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : Tablet Model Name : Nitro Phablet 71

Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V from battery

Test Mode CH9(802.11n Mode)/40MHz  |Polarization : Vertical

Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
2483.500 77.44 -12.78 64.66 74 -9.34 peak
2483.500 60.41 -12.78 47.63 54 -6.37 AVG
2483.600 78.76 -12.78 65.98 74 -8.02 peak
2483.600 59.82 -12.78 47.04 54 -6.96 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
1/F. Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen, China
Shenzhen STS Test Services Co., Ltd. 4{ s T AN S S I S
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4. CONDUCTED SPURIOUS EMISSIONS

4.1 APPLIED PROCEDURES / LIMIT
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally

modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not required. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

4.2 TEST PROCEDURE

Spectrum Parameter Setting
Detector Peak
Start/Stop Frequency 30 MHz to 10th carrier harmonic
RB / VB (emission in restricted band) 100 KHz/300 KHz
Trace-Mode: Max hold

i:or Band edge

Spectrum Parameter Setting

Detector Peak

Lower Band Edge: 2300 to 2430 MHz

Upper Band Edge: 2450 to 2500 MHz

RB / VB (emission in restricted band) 100 KHz/300 KHz
Trace-Mode: Max hold

Start/Stop Frequency

4.3 DEVIATION FROM STANDARD
No deviation.

4.4 TEST SETUP

lole" ] O

Spectrum Analyzer EUT

The EUT which is powered by the Battery, is coupled to the Spectrum Analyzer; the RF load attached
to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to correct the reading.
Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW.

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.

1/F. Building B, Zhuoke Science Park, Chongqging Road, Fuyong, 8ao'an District. Shenzhen,China
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%

Pressure : 1015 hPa Test Voltage DC 3.7V from battery
Test Mode TX b Mode /CHO1, CHO06, CH11

CHO1

- Agilent

T | Display
Full Screen

Display Line
—20.89 dBm
On 0ff

Limits»

Titler

Copyright 2000-2002 Agilent Technologies

Shenzhen STS Test Services Co., Ltd. :H

Tel: 0755-36886288 Fax:0755-3688¢
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CH 06

#  Agilent

Copyright 2000-2002 Agilent Technologies

R T | Display
Full Screen

Display Line
-18.30 dBm
On 0ff

Limits»

Amplitude
dBm
i

Titler

CH11

4 Agilent

Copyright 2000-2002 Agilent Technologies

R T | Display
: Full Screen

Display Line
-18.68 dBm
On Off

Limits»

Title»

Shenzhen STS Test Services Co., Ltd.
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Band edge
CHO01
" Agilent R T | Display
Full Screen
Display Line
-17.6@ dBm
On nff
el ot Pt L e P Limits
Amplitude
45 dBm

Titler

Copyright 2000-2002 Agilent Technologies

CH11
# Agilent R T | Display
Atter 3 51.¢ Full Screen
1 —
..u-.r»uh'-"'.?w-aw. Display Line
s v M, -16.7@ dBm
'y On nff
P'J'.,Ill\l ' I“"1,w|-uI
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""""" Limits»
Titler

Copyright 2000-2002 Agilent Technologies
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage : DC 3.7V from battery
Test Mode TX g Mode /CHO1, CHO6, CH11
CHO1
4 Agilent R T | Display
Full Screen
Display Line
-27.60 dBm
On 0ff
Limits»
Title»
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CH 06

#  Agilent

Copyright 2000-2002 Agilent Technologies
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4 Agilent
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage : DC 3.7V from battery
Test Mode TX n Mode(20M) /CHO1, CHO6, CH11
CHO1
4 Agilent R T | Display
Full Screen
Display Line
-26.20 dBm
On 0ff
Limits»
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Band edge
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 3.7V from battery
Test Mode TX n Mode(40M) /CHO3, CHO6, CHO09
CH 03
4 Agilent T | Display
Full Screen
Display Line
-30.10 dBm
On 0ff
Limits»
Title»
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CHO6
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Band edge
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5. POWER SPECTRAL DENSITY TEST
5.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

Section Test Item Limit Frequz(al\r/l”c_lyz)R ange Result
15.247 Power Spectral Density (in : n?/BSrIQHz) 2400-2483.5 PASS

5.2 TEST PROCEDURE

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS channel bandwidth.

. Set the RBW = 3 kHz.

. Set the VBW = 3 x RBW.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

© 0O N OO 0o B~ WODN P

. Use the peak marker function to determine the maximum amplitude level.
10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 DEVIATION FROM STANDARD
No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.6 TEST RESULTS
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 3.7V from battery
Test Mode TX b Mode /CHO1, CHO6, CH11
Power Density Limit
Frequency (dBm/3kHz) | (dBm/3kHz) Reslt
2412 MHz -12.05 8 PASS
2437 MHz -10.40 8 PASS
2462 MHz -10.40 8 PASS
TX CHO1
- Agilent R T | Peak Search
: Next Peak
Hext Pk Right
1
i up.rra'.A~'-'ff"""l—f'u”"'"“‘*ﬂ’mﬁ'. ,'J'T'1'"'n\""""fiﬁ-w"’*‘-w._mﬂﬁ'rr iy et
Ak " L1l
Py ,'IJ |II1|||III "
T Min Search
Pk-Pk Search
Mkr 5 CF
More
#UBH 18 kHz Lofe
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TX CHO6
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%

Pressure : 1015 hPa Test Voltage DC 3.7V from battery
Test Mode : TX g Mode /CHO1, CHO6, CH11
Frequenc Power Density Limit Result
quency (dBm/3kHz) | (dBm/3kHz)
2412 MHz -17.53 8 PASS
2437 MHz -15.20 8 PASS
2462 MHz -15.38 8 PASS
TX CHO1
# Agilent R T | Peak Search
Mlr1 _.4'1 33 GHz
/.33 dBm Next Peak
Hext Pk Right
1 Next Pk Left
Min Search

#/BH 18 kHz

Cupyrlght 2000-2002 Agilent Technologies

Pk-Pk Search
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More
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TX CHO6
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 3.7V from battery
Test Mode : TX n Mode(20M) /CHO1, CHO6, CH11

SR Power Density Limit Result

quency (dBm/3kHz) | (dBm/3kHz)

2412 MHz -16.23 8 PASS

2437 MHz -14.96 8 PASS

2462 MHz -16.50 8 PASS

TX CHO1
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%

Pressure : 1015 hPa Test Voltage DC 3.7V from battery
Test Mode : TX n Mode(40M) /CHO3, CHO6, CHO9
Frequenc Power Density Limit Result
quency (dBm/3kHz) | (dBm/3kHz)
2422 MHz -22.73 8 PASS
2437 MHz -20.52 8 PASS
2452 MHz -21.53 8 PASS
TX CHO3
# Agilent R T | Peak Search
. Next Peak
Hext Pk Right
Next Pk Left
J
gty i .

f
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6. BANDWIDTH TEST
6.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

) o Frequency Range
Section Test Item Limit Result
(MHz)
) >= 500KHz
15.247(a)(2) Bandwidth ] 2400-2483.5 PASS
(6dB bandwidth)

6.2 TEST PROCEDURE

1. Set RBW = 100 kHz.

2. Set the video bandwidth (VBW) =3~ RBW.

3. Detector = Peak.

4. Trace mode = max hold.

5. Sweep = auto couple.

6. Allow the trace to stabilize.

7.Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 d
B relative to the maximum level measured in the fundamental emission.

6.3 DEVIATION FROM STANDARD
No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.6 TEST RESULTS
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EUT : Tablet Model Name : Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 3.7V from battery
Test Mode TX b Mode /CHO1, CHO06, CH11
i Channel
Frequency 6dB Bandwidth Result
(MHz) Separation
2412 MHz 9.595 >=500KHz PASS
2437 MHz 9.605 >=500KHz PASS
2462 MHz 10.052 >=500KHz PASS
TX CHO01
% Agient R T | MeasSetup
Avg Number
Ch Freq 2.412 GHz Trig Free 14
Occupied Bandwidth _- On  Off
Avg Mode
Exp Repeat
ntten Max Hold
On Off
Occ BH Z Pwr
99.668 %
0BW Span
> y 20.0000000 MHz
es BH L z
- - - x dB
Occupied Bandwidth Occ BH % Pwr 6,00 dB
13.8522 MHz % dB ' —0
; timize
Transmit Freq Error P
% dB Bandwidth - Ref Level
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TX CH 06
#  Agilent R T Meas Setup
Avg Number
Ch Freq 2.437 GHz Trig Fres 16
Dccupied Bandwidth On Off
Avg Mode
Exp Repeat
Max Hold
On 0ff
Occ BH % Pwr
99.68 %
0BW Span
20.6080000 MHz
- - - X dB
Occupied Bandwidth Occ BH % Pwr ~6.08 dB
12.9264 MHz % dB
: Optimize
Transmit Freq Error z
% dB Bandwidth : Ref Level
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TX CH 11
% Agilent R T Meas Setup
Avg Number
Ch Freq 2.462 GHz Trig Free 10
Occupied Bandwidth On Off
Avg Mode
Exp Repeat
Max Hold
On 0ff
Occ BH % Pwr
99.08 ¥
O0BW Span
200600000 MHz
- - - x dB
Occupied Bandwidth Occ BH % Pwr 6,00 dB
12.8387 MHz % dB
: Optimize
Transmit Freq Error 5 kHz
% dB Bandwidth . Ref Level
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 3.7V from battery
Test Mode TX g Mode /CHO1, CHO06, CH11
3 Channel
Frequency SIS (BT HE L Result
(MHz) Separation
2412 MHz 15.522 >=500KHz PASS
2437 MHz 16.303 >=500KHz PASS
2462 MHz 15.489 >=500KHz PASS
TXCHO01
2 Agilent R T | Meas Setup
Avg Number
Ch Freq 2.412 GHz Trig Free 14
Occupied Bandwidth _- On  OFF
Avg Mode
Exp Repeat
Max Hold
On Off
Occ BH Z Pwr
93.08 %
0BW Span
- y 20.0600600 MHz
=5 BH 106
- . . x dB
Occupied Bandwidth Occ BH % Pwr ~6.09 dB
16.3599 MH % dB 5
. timize
Transmit Freq Error G z P
x dB Bandwidth Ref Level
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TX CH 06
# Agilent R T Meas Setup
Avg Number
Ch Freq 2.437 GHz Trig Fres 10
Dccupied Bandwidth On Off

Avg Mode
Exp Repeat

Max Hold
On Off

P N PN P A
s s autle et W b a s s st M a s S

Occ BH % Pwr
99,88 %

0BW Span
200600006 MHz

X dB
Occupied Bandwidth Occ BH % Pwr ~6.08 dB

16.3659 MHz % dB

i ) Optimize
Transmit Freq Error 1 z
x dB Bandwidth 16.303 MHz Ref Level
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TXCH 11
% Agilent R T Meas Setup
Avg Number
Ch Freq 2.462 GHz Trig Free 14
Occupied Bandwidth On Off

Avg Mode
Exp Repeat

Max Hold
On Off

Occ BH % Pwr
99.00 ¥

O0BW Span
20.0000000 MHz

# I|_|I E: H

x dB
Occupied Bandvidth Occ BH % PHr 00 -6.00 dB

16.346@ MHz % dB

: Optimize
Transmit Freq Error 5.
x dB Bandwidth 15.489 MHz Ref Level
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 3.7V from battery
Test Mode TX n Mode(20M) /CHO1, CHO6, CH11
3 Channel
Frequency SIS (BT HE L Result
(MHz) Separation
2412 MHz 15.148 >=500KHz PASS
2437 MHz 15.983 >=500KHz PASS
2462 MHz 17.274 >=500KHz PASS
TX CHO01
2 Agilent R T | Meas Setup
Avg Number
Ch Freq 2.412 GHz 14
Occupied Bandwidth u
Avg Mode
Exp Repeat
Max Hold
On Off
Occ BH % Pwr
93.08 %
0BW Span

s E

y 20.0600600 MHz

Occupied Bandwidth

17.5065 MH

Transmit Freq Error  4.3839 kHz

% dB Bandwidth

Occ BH £ Pwr

¥ dB

¥ dB
-6.88 dB

Optimize
Ref Level

Copyright 2000-2002 Agilent Technologies

Shenzhen STS Test Services Co., Ltd. :_H;" 075536886288 Fax:0755-368863




Page 70 of 77 Report No.: STS1502007F03

TX CH 06

# Agilent R T Meas Setup
Avg Number
Ch Freq 2.437 GHz Trig Fres 10
Occupied Bandwidth I On Off
Avg Mode
Exp Repeat
Max Hold
On Off
Occ BW % Pwr
99.68 ¥
0BW Span

208000888 MHz

25 BH 1 ;
- - - ¥ cB
Occupied Bandwidth Occ BH % Pwr ~6.08 dB
17.5038 MHz K dB °e .
. timize
Transmit Freq Error P
% dB Bandwidth Ref Level

Copyright 2000-2002 Agilent Technologies

TXCH 11

% Agilent R T Meas Setup
Avg Number
Ch Freq 2.462 GHz Trig Free 14
Occupied Bandwidth On Off
Avg Mode
Exp Repeat
Max Hold
Un Off
Occ BH % Pwr
99.60 ¥
O0BW Span

20.0008680 MHz

; ; - x dB
Occupied Bandwidth Occ BH % Pwr 6,00 dB
17.5258 MHz K dB “B 5
. timize
Transmit Freq Error P
x dB Bandwidth MHz Ref Level
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Ch Freq
Dceupied Bandwidth

2.422 GHz

s E

Avg Number
10
(n 0ff

Avg Mode
Exp Repeat

Max Hold
On Off

Occ BH % Pwr
99,880 %

OBH Span
g 40.0600600 MHz

Occupied Bandwidth
35.7590 MHz

Transmit Fregq Error  1.62
% dB Bandwidth 36,

Occ BH £ Pwr
¥ dB

¥ dB
-6.08 dB

Optimize
Ref Level
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EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 3.7V from battery
Test Mode TX n Mode(40M) /CHO3, CHO6, CHO9
Channel
Frequency B2 (Bt iy Separation Result
(MHz)
(MHz)
2422 MHz 35.190 >=500KHz PASS
2437 MHz 35.219 >=500KHz PASS
2452 MHz 35.261 >=500KHz PASS
TX CH 03
# Agilent T | MeasSetup
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TX CH 06

% Agilent

T Meas Setup

Ch Freq 2.437 GHz
Dccupied Bandwidth

Avg Number

Trig Fres 16
On 0Ff

Avg Mode

Exp Repeat

Max Hold

On Off

Occ BH % Pwr

99.68 %

0BW Span

488000008 MHz

Occupied Bandwidth
35.7079 MHz

Transmit Freq Error
¥ dB Bandwidth

Occ BH ¥ Pwr
¥ dB

¥ cB
-6.88 dB

Optimize
Ref Level

Copyright 2000-2002 Agilent Technologies

# Agilent
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1

TX CH 09
T Meas Setup
Avg Number
Trig Free 18
[ mE uft
Avg Mode
Exp Repeat
Max Hold
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¥

L+ g o e T i e e e e B S e T P e e e
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|

|
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3 Occ BH % Pwr
99.00 ¥

O0BW Span
40.00080600 MHz

Occupied Bandwidth
35.7204 MHz

Transmit Freq Error 417

Occ BH £ Pwr
% dB

% dB Bandwidth MH=

Copyright 2000-2002 Agilent Technologies

% dB
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Ref Level
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7. PEAK OUTPUT POWER TEST

7.1 APPLIED PROCEDURES / LIMIT
FCC Partl5 (15.247) , Subpart C
Frequency Range

Section Test Item Limit Result
(MH2z)

15.247(b)(3) Peak Output

1 watt or 30dBm 2400-2483.5 PASS
Power

7.2 TEST PROCEDURE
a. The EUT was directly connected to the Power Sensor&Power meter

7.3 DEVIATION FROM STANDARD
No deviation.

7.4 TEST SETUP

EUT Power Meter

7.4 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.5 TEST RESULTS

EUT : Tablet Model Name Nitro Phablet 71
Temperature : 25 C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 3.7V from battery
Test Mode TX b/g/n(20M,40M) Mode /CHO1, CHO6, CH11
TX 802.11b Mode

Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm

CHO1 2412 9.83 30

CHO06 2437 9.69 30

CH11 2462 9.28 30

TX 802.11g Mode

Test Frequency Peak Conducted Output Power LIMIT
CIENTIE (MHz2) (dBm) dBm

CHO1 2412 8.25 30

CHO06 2437 8.18 30

CH11 2462 8.12 30

TX 802.11n20 Mode

Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm

CHO1 2412 7.15 30

CHO6 2437 7.12 30

CH11 2462 7.08 30

TX 802.11n40 Mode

Test Frequency Peak Conducted Output Power LIMIT
CIEWIIE (MHz2) (dBm) dBm

CHO03 2422 5.62 30

CHO6 2437 5.66 30

CHO09 2452 5.45 30

1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China
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8. ANTENNA REQUIREMENT

8.1 STANDARD REQUIREMENT

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

8.2 EUT ANTENNA
The EUT antenna is PIFA Antenna. It comply with the standard requirement.
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APPENDIX - PHOTOS OF TEST SETUP

Radiated Measurement Photos

1/F. Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District. Shenzhen,China
Tel: 0755-36886288 Fax: 0755-36886277 Hitp//www stsapp.com E-mail: sts@stsapp com

Shenzhen STS Test Services Co., Ltd.




)

Page 77 of 77 Report No.: STS1502007F03

Conducted Measurement Photos
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